RT31 (A380)



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Locationof Unit. ... ... .. .. ... . . . E
L LCTUNIE L(AB80) . . o oot 7|
2. LCTUNIt 2(A380) . . .o oot
3 LCTUNIt B(AB80) . .o et et
4. LCTUNItA(A380) . . ..o oo e e e e e e 10
5 LCTUNIt 5(A380) . . oottt 12)
6. Decal and DocUMENt (A380) . . .. ..o vv ettt n4
Parts Index . . ... . 17

August31,'93



LOCATION OF UNIT

1. LCT UNIT 1 (A380)

See Page 4

2. LCT UNIT 2 (A380)

See Page 6

3. LCT UNIT 3 (A380)

See Page 8

4. LCT UNIT 4 (A380)

See Page 10

5. LCT UNIT 5 (A380)

See Page 12




1. LCT UNIT 1 (A380)




1. LCT UNIT 1 (A380)

Ir’l‘d;x Part No. Description gsté}lerz%rly melx Part No. Description Ss;)elm%llayr
1 [A3801020 |LCT Stay ! 101 | 0314 0060B | Philips Pan Head Screw - M4x6
2 |A380 1111 | Upper Cover - LT l 102 | 0314 0120B | Philips Pan Head Screw - M4x12
2 | A380 1110 |Upper Cover - A4 ! 103 | 0964 4010B | Tapping Screw With Flat Washer-M4
3 | A380 1234 |End Fence ! 104 | 0414 0082B | Binding Self Tapping Screw - M4x8
4 | A380 1232 |Door Catch ! 105 | 0802 5094 | Tapping Truss Head Screw - M4x8
5 | AGO7 0004 |Magnetic Catch | 106 | 0951 4016B | Philips Screw With Flat Washer - M4
6 [A380 1231 [Hinge Stay l
7 |54472681 |Snap Ring !
8 | A380 1272 |Hinge Bracket !
9 | A380 1271 [Large Hinge Bracket !
10 | A380 5607 | Grounding Wire !
11 | A380 1281 | Hinge Rubber Cover l
12 | A380 1171 | Rear Upper Cover 1
13 | A380 1161 | Rear Lower Cover 1
14 | A380 1251 | Right Cover 1
15 | A380 1130 | Front Cover 1
16 | A380 1131 | Decal - Paper Setting 1
17 [ A380 1132 | Decal - Misfeed Removal 1
18 | A380 1233 | End Fence Shaft 1
19 [ A024 1367 |Small Cap - Left Cover 1



Technical Support
Item 17
MB 5: Modified

Technical Support
Item 16
MB 5: Modified


2. LCT UNIT 2 (A380)




2. LCT UNIT 2 (A380)

|

Irllldoelx Part No. Description /?stge;%rly Im)e.x Part No. Description /?stsyer?ﬁy
1 | A380 2280 [Pick-up Solenoid 1 36 | 52152621 |[Snap Ring - M6 1
2 | A380 2281 |Solenoid Housing 1
3 | A380 2431 |Solenoid Cover 1
4 | A380 2494 | Presure Spring 1
5 |A380 2271 |Upper Feed Stay 1
6 | A3805602 |Sensor Harness 1
7 | AW02 0021 |Photointerruptor - 175487-3 1
8 |[A380 2351 |Entrance Guide Plate 1
9 | A380 2221 |Feed Roller Shaft 1

10 [ A380 2460 |Pick-up Release Spring 1
11 | A096 6353 |Feed Roller Lever 1
12 [ A380 2053 | Reverse Gear - 30Z 1
13 [ 5053 0223 | Bushing - 8mm 2
|14 | AX21 0038 | Magnetic Clutch - 5kgf | 1
15 | A380 2421 [Harness Clamp Bracket 1
16 | A380 2441 |Harness Bracket Angle 1
17 | A380 2431 | Solenoid Cover 1
18 | A380 2390 | Idler Gear - 33Z 1
19 [ AX06 0079 | Motor - 11.6/8.9W 1
20 | A380 5604 | Relay Harness - Paper Feed 1
21 | A380 2418 | Drive Gear - 22Z 1
22 | A380 2251 [ Reverse Roller Shaft 1
23 | ABO1 3729 | Gear - 18Z 1
24 | ABO1 3773 | Gear - 18Z 1
A380 2463 | Pick-up Pressure Spring 1
A380 2342 | Reverse Roller Driven Shaft 1
AF03 2021 | Separation Roller 1
A097 6000 | Separation Torque Limiter 1
5053 0447 | Bushing - 6mm 1
AF03 1021 [ Paper Feed Roller | 1 —| [ 102 | 0622 0100E | Spring Pin - 2x10mm |
A380 2211 | Pick-up Arm 1 — || 102 | 0314 0060B | Philips Pan Head Screw - M4x6
AF03 0021 | Pick-up Roller 1 103 | 0720 0060B | Retaining Ring - M6
5447 2681 | Snap Ring 2 104 | 0720 0040B | Retaining Ring - M4
5447 2706 | Gear - 15T 1 105 | 0574 0040E | Hexagon Headless Set Screw - M4x4
A380 2463 | Pick-up Pressure Spring 1 106 | 0960 4006B | Philips Flange Screw - M4x6



Technical Support
Item 14
MB 1: Parts catalog correction

Technical Support
Item 101
MB 3: Parts catalog correction

Technical Support
Item 30
MB 7: This should be the Pick-up Roller

Technical Support
Item 32
MB 7: This should be the Paper Feed Roller

Technical Support
Item 33
MB 7: Quantity changed; one replaced by item 36

Technical Support
MB 10
Paper Feed Unit added as an assembly part


3. LCT UNIT 3 (A380)

ot

e ————




3. LCT UNIT 3 (A380)

\’[Ilge.x Part No. Description /(Sstsyer?ebqy mggx Part No. Description gstsyer?%rly
1 | A380 1352 |Left Bracket 1 A079 2685 | Seide Fence Plate 2
2 [ AwWO01 0027 |Photosensor - ON2530 CT 2 AAQ0 2010 | Decal - Paper Level 1
3 [ AWO02 0012 |Photosensor Ass'y 1 A380 1381 [ Front Support Plate 1
4 | A380 5603 | Relay Harness - Paper Set 1 A380 1297 | Pressure Spring | 1
5 | A380 1354 | Registration Roller Cover 1 A380 1393 | Actuator 1
6 | A380 1298 | Paper Sensor Holder 1 A380 1292 |Actuator Shaft 1
7 | A380 1081 | Misfeed Cover 1 A006 2982 | Spacer - M6x9 1
8 | A380 1211 |Front Hinge 1 A380 1132 | Decal - Misfeed Removal 1
9 | A380 1215 |Rear Hinge 1 A380 5605 | Relay Harness - Paper Tray 1

10 | A380 1213 | Rear Bracket - Misfeed 1 A355 3349 | Side Fence Pad 2

[11 | A380 1358 | Micro Switch Plate | 1 A380 1935 | Rear Guide Sheet 1

12 | AWO1 0064 | Optical Sensor Ass'y 1

13 | AG07 0004 | Magnetic Catch 1

14 | A380 1357 | Safety Switch Cover 1

15 | A380 1355 |Upper Stay 1

16 | A380 1941 | Side Fence Adjuster - Upper 1 101 | 0434 0080B | Philips Tapping Screw - M4x8
17 | A380 1852 | Rear Side Fence 1 102 | 0313 0100B | Philips Pan Head Screw - M3x10
18 | A380 1851 | Front Side Fence 1 103 | 0313 0060B | Philips Pan Head Screw - M3x6
19 | A380 1433 | Timing Pulley - S2M T70 1 104 | 1204 0704 | Micro Switch - D2RV-G

20 [ A380 1410 | Drive Bracket 1 105 | 1204 2136 | Micro Switch

21 | A380 1434 |Timing Pulley - S2M T76 1 106 | 0313 0250B | Philips Pan Head Screw - M3x25

22 | AB03 0216 | Pulley - 15Z 1 107 | 0353 0060B | Philips Pan Head Screw - M3x6

23 | AX06 0078 | Drive Motor - 13W 1 108 | 0574 0040E | Hexagon Headless Set Screw - M4x4

24 | A380 1436 | Pressure Spring 1 109 | 0741 3506 | Ball Bearing - 6x12x4 mm

25 | ABO1 3809 |Worm Wheel - 44Z 1 110 | 0720 0060B | Retaining Ring - M6

26 | A380 1432 | Gear - 242 1 111 | 0807 5056 | Washer - 8.1mm

27 | A380 1373 | Stud - M4 1 112 | 0720 0040B | Retaining Ring - M4

28 | ABO1 3709 |Worm Gear 1 113 | 1204 1148 | Microswitch

29 | A3555320 | Push Switch 1 114 | 1204 0192 | Microswitch - UL

30 | A380 1267 | Magnetic Holder 1 115 | 0313 0350B | Philips Pan Head Screw - M3x35

31 | A380 1263 | Door Switch Bracket 1 116 | 0807 0030B | Washer - M3

32 | A380 2490 | Reverse Roller Pressure Spring 1 117 | 0344 0050F | Philips Trus Screw - M4x5

33 | A380 1262 | Door Switch Holder 1 118 | 1105 0200 | Clamp

34 | A380 1261 | Operation Key 1 119 | 0720 0020E | Retaining Ring - M2

35 | A380 5601 | Main Harness 1 120 | 0414 0082B | Binding Self Tapping Screw - M4x8



Technical Support
Item 40
MB 4: Parts catalog correction

Technical Support
Item 11
MB 6: To improve microswitch operation

Technical Support
Item 39
MB 6: To improve microswitch operation


4. LCT UNIT 4 (A380)
/\\

N NN
o AN s |1
IS =l o Ll
|||W%|” @ ® | .
Il [T T e o8
I il X B 2| B \ol 48\
g | @ g/'uﬂ w@\ 101\ @@
N > %ﬁg, PN //lai‘;@” E ¢ 210 i02
e R PR e L e,
A - S ? Iﬂ)N&P 1o [l H@.}%@""{
£ o IS s d 8
e FRORTST I Sy B
3’%‘; Eu \l/ M . " I“ . /‘\r“la\\@//!
109 PA‘E! \l/%fé\ l”” %@@X | 229
et [P == LT LR
>\ My Il & N\ 102 B gl 14
\ TR I\ = ‘2 o LV
PN N | R~ -102 =7 NG 102
N TR
f 1o j Ci\ B 102 \/%@ |
a \ LA ] — % s o< ||
£S5 L e P e /"“l\
7 A 3_ < 7 7 ">
P AT N o | AN
wat |\ | | o W == v
w0l I L A [ [ | RN X
T LD |8 M\}N (B} | o = RN N
| gy o | [A.] | &< \ N | G = e
@@)J lﬁﬂ LJ,'/&‘, w\\ \6 107 Nl Nt 8 g,
) ﬂ A\ 108 \1)\ q\\ =) // "1'0
loz’v@gﬂr \9 - \\ \%_// 102
X Jos T B
for) 102

10



4.LCT UNIT 4 (A380)

Ir’w\ld;? Part No. Description /(\?stsyenftﬁgl Ir’w“dg% Part No. Description /?sé%n?tﬁ;/
[ 1 |A380 1781 [LCT Tray ] 1 101 | 0314 0200B | Philips Pan Head Screw - M4x20

2 | A380 1356 |[Right Stay 1 102 | 0434 0080B | Philips Tapping Screw - M4x8

3 | AA06 3038 | Pressure Spring 2 103 | 0951 3006B | Philips Screw With Flat Washer-M3x6

4 [ A380 1820 |Front Idler Bracket 1 104 | 0805 3270 | Ball Bearing - 8x16x5mm

5 [A380 1801 |Timing Belt - S5M T210 2

6 | A380 1803 |Timing Pulley - S5M 227 2

7 | A380 1753 |Timing Belt Bracket 2

8 | A380 1754 | Guide Roller 4

9 [ A380 1752 |Roller Shaft 4

10 | A380 1810 [Timing Belt Clamp 2

11 | A380 1805 |Tray Lift Shaft 1

13 | A380 1942 |Side Fence Adjuster - Lower 1

14 | A380 1800 | Drive Gear - 42Z 1

15 | A380 1825 |Rear Idler Bracket 1

16 | A421 2543 | Friction Pad 1

17 | A042 2568 | Spacer - 8.1x10X3.7 1

18 | A380 1376 | Decal - Caution - CAN 1

1



Technical Support
Item 1
MB 2: Vendor change

Technical Support
MB 7
Paper Size Decal added


5. LCT UNIT 5 (A380)

s 3~ \/
A (y s A
~FF 25 NPT gf-|
N NN NIY 107, _ 107
S SN e g ey 1029\

12



5. LCT UNIT 5 (A380)

\,r\]%elx Part No. Description /(gstsyenpwgrly mng)f Part No. Description /?stsyenﬁ)g\ry
1 [ A380 2319 | Front Paper Holder Arm 1 101 | 0314 0060B | Philips Pan Head Screw - M4x6
— |2 [A380 2311 | Guide Plate | !
L: 3 | A380 2324 | Rear Paper Holder Arm 1 E
[~ 4 | A380 2491 | Pressure Spring 2
5 | A380 2382 |Driven Roller 1 | ]
6 | A380 2381 | Drive Roller 1
— [ L7_[A380 2111 | Paper Feed Unit Base | 1
— | 8 |[A380 2331 |[Sensor Bracket 1
9 | AWO02 0038 | Photosensor Ass'y 1
10 | A380 2151 | Rear Side Plate 1
11 | ABO1 3167 |Gear - 32T 2
12 | A380 2458 | Drive Gear - 22Z 1
13 | A308 2360 | Lower Guide Plate 1
14 | 5053 0223 | Bushing - 8mm 2
15 | 5409 1855 | Mounting Pin 2
16 | A353 2243 | Lever Knob 1
17 | A380 2323 | Arm Seal - 12x12 2

13



Technical Support
Item 2
MB 8: Part standardization

Technical Support
MB 11
Parts catalog correction - several retaining ring, screw, bearing types etc added

Ricoh Technical Services
Item 7
MB 12: Part standardization


6. DECAL AND DOCUMENT (A380)

1 2

S\ I

m— A\  CAUTION

Y —=<
5]
7 HE GG B BB BB
[ Ty T
S LE LY O VH BE OB BB

B g M S S W RS
L1 BECSICSD BT IREE

A\ ATTENTION

PEHFRQGE DR BV LH B
BB BL B P QL EB B

P T g g

[LITRVOL OV EVKY

FE QL DL BB DY B
VOSSP IS RG GQ SV BY
EB BV VT R EV BR
PLEQGGE BB B BP P&

14



6. DECAL AND DOCUMENT (A380)

15

Index - 'ty Per Index - Q'ty Per
No. | Part No. Description gssyembly No. | Part No. Description Assembly
1 | A380 1131 | Decal - Paper Setting 1
2 | A380 1132 | Decal - Misfeed Removal 1
3 | AA00 2010 | Decal - Paper Level 1
4 [ A380 1376 | Decal - Caution - CAN 1




PARTS INDEX



Part No. Description m%i a,\r‘]g Part No. Description mgeex ?\r‘]g_
A380 1020 LCT Stay 51 A380 1358 Micro Switch Plate 9-11
A380 1081 Misfeed Cover 9- 7 A380 1373 Stud - M4 9-27
A380 1110 Upper Cover - A4 5- 2 A380 1376 Decal - Caution - CAN 11-18
A380 1111 Upper Cover - LT 5- 2 A380 1376 Decal - Caution - CAN 15- 4
A380 1130 Front Cover 5-15 A380 1381 Front Support Plate 9-38
A380 1131 Decal - Paper Setting 5-16 A380 1393 Actuator 9-40
A380 1131 Decal - Paper Setting 15- 1 A380 1410 Drive Bracket 9-20
A380 1132 Decal - Misfeed Removal 5-17 A380 1432 Gear - 24Z 9-26
A380 1132 Decal - Misfeed Removal 9-43 A380 1433 Timing Pulley - S2M T70 9-19
A380 1132 Decal - Misfeed Removal 15- 2 A380 1434 | Timing Pulley - S2M T76 9-21
A380 1161 Rear Lower Cover 5- 13 A380 1436 Pressure Spring 9-24
A380 1171 Rear Upper Cover 5-12 A380 1752 Roller Shaft 11- 9
A380 1211 Front Hinge 9- 8 A380 1753 Timing Belt Bracket 11- 7
A380 1213 Rear Bracket - Misfeed 9-10 A380 1754 Guide Roller 11- 8
A380 1215 Rear Hinge 9- 9 A380 1781 LCT Tray 11- 1
A380 1231 Hinge Stay 5- 6 A380 1800 Drive Gear - 42Z 11- 14
A380 1232 Door Catch 5- 4 A380 1801 Timing Belt - S5M T210 11- 5
A380 1233 End Fence Shaft 5-18 A380 1803 Timing Pulley - S5M 227 11- 6
A380 1234 End Fence 5- 3 A380 1805 Tray Lift Shaft 11- 11
A380 1251 Right Cover 5-14 A380 1810 Timing Belt Clamp 11-10
A380 1261 Operation Key 9-34 A380 1820 Front Idler Bracket 11- 4
A380 1262 Door Switch Holder 9-33 A380 1825 Rear Idler Bracket 11-15
A380 1263 Door Switch Bracket 9-31 A380 1851 Front Side Fence 9-18
A380 1267 Magnetic Holder 9-30 A380 1852 Rear Side Fence 9-17
A380 1271 Large Hinge Bracket 5- 9 A380 1935 Rear Guide Sheet 9-46
A380 1272 Hinge Bracket 5- 8 A380 1941 Side Fence Adjuster - Upper 9-16
A380 1281 Hinge Rubber Cover 5- 11 A380 1942 Side Fence Adjuster - Lower 11-13
A380 1292 Actuator Shaft 9-41 A380 2053 Reverse Gear - 30Z 7- 12
A380 1297 Pressure Spring 9-39 A380 2111 Paper Feed Unit Base 13- 7
A380 1298 Paper Sensor Holder 9- 6 A380 2151 Rear Side Plate 13- 10
A380 1352 Left Bracket 9-1 A380 2211 Pick-up Arm 7-31
A380 1354 Registration Roller Cover 9- 5 A380 2221 Feed Roller Shaft 7- 9
A380 1355 Upper Stay 9- 15 A380 2251 Reverse Roller Shaft 7- 22
A380 1356 | Right Stay 11- 2 A380 2271 Upper Feed Stay 7- 5
A380 1357 Safety Switch Cover 9-14 A380 2280 Pick-up Solenoid 7- 1

18




Part No. Description m%i a’\rpg Part No. Description ﬁ]a e?( z?\r‘g
A380 2281 Solenoid Housing 7- 2 AA00 2010 Decal - Paper Level 9-37
A380 2311 Guide Plate 13- 2 AA00 2010 Decal - Paper Level 15- 3
A380 2319 Front Paper Holder Arm 13- 1 AA06 3038 Pressure Spring 11- 3
A380 2323 Arm Seal - 12x12 13- 17 ABO1 3167 | Gear - 32T 13- 11
A380 2324 Rear Paper Holder Arm 13- 3 ABO1 3709 Worm Gear 9-28
A380 2331 Sensor Bracket 13- 8 ABO1 3729 Gear-18Z 7-23
A380 2342 Reverse Roller Driven Shaft 7-26 ABO1 3773 | Gear-18Z 7-24
A380 2351 Entrance Guide Plate 7- 8 ABO1 3809 | Worm Wheel - 44Z 9-25
A380 2381 Drive Roller 13- 6 ABO03 0216 Pulley - 15Z 9-22
A380 2382 Driven Roller 13- 5 AF03 0021 Pick-up Roller 7-32
A380 2390 Idler Gear -33Z 7-18 AF03 1021 Paper Feed Roller 7-30
A380 2418 Drive Gear - 22Z 7-21 AF03 2021 Separation Roller 7-27
A380 2421 Harness Clamp Bracket 7- 15 AGO07 0004 | Magnetic Catch 5- 5
A380 2431 Solenoid Cover 7- 3 AG07 0004 Magnetic Catch 9-13
A380 2431 Solenoid Cover 7-17 AWO01 0027 | Photosensor - ON2530 CT 9- 2
A380 2441 Harness Bracket Angle 7-16 AWO01 0064 | Optical Sensor Ass'y 9-12
A380 2458 Drive Gear - 22Z 13- 12 AWO02 0012 | Photosensor Ass'y 9- 3
A380 2460 Pick-up Release Spring 7- 10 AWO02 0021 | Photointerruptor - 175487-3 7- 7
A380 2463 Pick-up Pressure Spring 7-25 AWO02 0038 | Photosensor Ass'y 13- 9
A380 2463 Pick-up Pressure Spring 7-35 AX06 0078 Drive Motor - 13W 9-23
A380 2490 Reverse Roller Pressure Spring 9-32 AX06 0079 Motor -11.6/8.9W 7-19
A380 2491 Pressure Spring 13- 4 AX21 0038 Magnetic Clutch - 5kgf 7-14
A380 2494 Presure Spring 7- 4 A006 2982 spacer - M6x9 9-42
A380 5601 Main Harness 9-35 A024 1367 Small Cap - Left Cover 5-19
A380 5602 Sensor Harness 7- 6 A042 2568 Spacer - 8.1x10X3.7 11- 17
A380 5603 Relay Harness - Paper Set 9- 4 A079 2685 Seide Fence Plate 9-36
A380 5604 Relay Harness - Paper Feed 7-20 A096 6353 Feed Roller Lever 7-11
A380 5605 Relay Harness - Paper Tray 9-44 A097 6000 Separation Torque Limiter 7-28
A380 5607 Grounding Wire 5- 10 A308 2360 Lower Guide Plate 13- 13

A353 2243 Lever Knob 13- 16
A355 3349 Side Fence Pad 9-45
A355 5320 Push Switch 9-29
A421 2543 | Friction Pad 11- 16
5053 0223 Bushing - 8mm 7-13
5053 0223 Bushing - 8mm 13- 14

19




Part No. Description m%i a,\r‘]g Part No. Description mgei ?\Tg
5053 0447 | Bushing - 6mm 7-29 0313 0060B | Philips Pan Head Screw - M3x6 9-103
5215 2621 | Snap Ring - M6 7-36 0313 01008 | Philips Pan Head Screw - M3x10 9-102
5409 1855 Mounting Pin 13-15 0313 0250B | Philips Pan Head Screw - M3x25 9-106
5447 2681 | Snap Ring 5 7 0313 0350B | Philips Pan Head Screw - M3x35 9-115
5447 2681 Snap Ring 7-33 0314 0060B | Philips Pan Head Screw - M4x6 5-101
5447 2706 Gear - 15T 7-34 0314 0060B | Philips Pan Head Screw - M4x6 7-102

0314 0060B | Philips Pan Head Screw - M4x6 13-101
0314 0120B | Philips Pan Head Screw - M4x12 5-102
0314 0200B | Philips Pan Head Screw - M4x20 11-101
0344 0050F | Philips Trus Screw - M4x5 9-117
0353 0060B | Philips Pan Head Screw - M3x6 9-107
0414 0082B | Binding Self Tapping Screw - M4x8 5-104
0414 0082B | Binding Self Tapping Screw - M4x8 9-120
0434 0080B | Philips Tapping Screw - M4x8 9-101
0434 0080B | Philips Tapping Screw - M4x8 11-102
0574 0040E | Hexagon Headless Set Screw - M4x4 7-105
0574 0040E | Hexagon Headless Set Screw - M4x4 9-108
0622 0100E | Spring Pin - 2x10mm 7-101
0720 0020E | Retaining Ring - M2 9-119
0720 0040B | Retaining Ring - M4 7-104
0720 0040B | Retaining Ring - M4 9-112
0720 0060B | Retaining Ring - M6 7-103
0720 0060B | Retaining Ring - M6 9-110
0741 3506 Ball Bearing - 6x12x4 mm 9-109
0802 5094 Tapping Truss Head Screw - M4x8 5-105
0805 3270 Ball Bearing - 8x16x5mm 11-104
0807 0030B | Washer - M3 9-116
0807 5056 Washer - 8.1mm 9-111
0951 3006B | Philips Screw With Flat Washer-M3x6 11-103
0951 4016B | Philips Screw With Flat Washer - M4 5-106
0960 4006B | Philips Flange Screw - M4x6 7-106
0964 4010B | Tapping Screw With Flat Washer-M4 5-103
1105 0200 Clamp 9-118
1204 0192 Microswitch - UL 9-114
1204 0704 Microswitch - D2RV-G 9-104

20




Part No. Description Fnaz?gx a,\Tg Part No. Description ‘Pa ;(%Tg,
1204 1148 Microswitch 9-113
1204 2136 Microswitch 9-105

21




	RT31 (A380)
	PARTS CATALOG
	LOCATION OF UNIT
	1. LCT UNIT 1
	2. LCT UNIT 2
	3. LCT UNIT 3
	4. LCT UNIT 4
	5. LCT UNIT 5
	6. DECAL AND DOCUMENT
	PARTS INDEX

